
 TRUST Report| Chapter 01 | Introduction| 1 

Integrated Water Management Solutions 
in the Lurín Catchment, Lima, Peru
Supporting United Nations’ Sustainable Development Goal 6 



Cover: Ururí reservoir in San Andrés de Tupicocha, Peru. Picture: C. D. León.



Integrated Water Management Solutions 
in the Lurín Catchment, Lima, Peru
Supporting United Nations’ Sustainable Development Goal 6 

Final report of the joint project TRUST “Sustainable, fair and environmentally 
sound drinking water supply for prosperous regions with water shortage:  
Developing solutions and planning tools for achieving the Sustai nable  
Development Goals using the river catchments of the region Lima/Peru as an 
[...]
with nozzles or slots) has to be installed with two supporting layers (below: 0.15 m gravel (4 - 8 
mm) above: coarse sand (1 - 2 mm)). The effective filter layer above the support layers should 
consist of 1.2 m fine sand (0.3 - 0.5 mm). No backwashing is required for the SSF. Instead, 
the surface layer (approx. 0.05 m) must be removed in intervals of 2 - 4 months. This sand can 
be cleaned on site by manual washing and then reused in the SSF. De-aeration valves must be 
installed to avoid that air bubbles within the drainage system at the filter bottom clog the SSF. In 
addition, an overflow into a stream or rainwater canal has to be foreseen.

Disinfection

To disinfect the water, we propose to take the existing devices for dosing of hypochlorite solution 
into operation. Thus, the hypochlorite solution can be generated on site from inexpensive and 
durable calcium hypochlorite granules.

TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha | 97 



Back Wash
Tank

Tupicocha

Existing
Pipe to
Ururí Dam

3 x 4 m Slow Sand 
Filters

6 m³

6 m³

3 x 4 m

1 x 1.2 m

Sedimentation Tank
and Overflow

Drinking Water Tank 
(60 m³, existing)

Chlorination (existing)

Rapid Sand Filter

Irrigation
Stream

Stream
Stream

Maintenance 

We estimate the following maintenance efforts:  
• Daily: inspection, control; approx. 0.25 h  
• 1-3 times a week: back wash of a RSF and control/adjustment and, if necessary, filling up of  
 the chlorination system; approx. 1 h        
• 3-6 times a year: peeling off and washing of the surface layer of one SSF; approx. 4-6 h 
• Every year: renewing of one of the three filters (removing and washing of the filter material,  
 refilling and, if necessary, topping up with new material); 1-3 days

Protection of the Raw Water Resources 

A repair of the fencing at the inner catchment, e.g., the drainage field at the foot of Ururí dam, 
and a strict control of this area are imperative. In addition, the leachate intake should be modi-
fied so that the coverage of the water-bearing layer is increased. First of all, horizontal drainage 
pipes (perforated or slotted PE or stoneware pipe, inner diameter > 150 mm) should be dug in 
transversely to the seepage path. These pipes shall drain the water into a collecting shaft. Above 
the drainage pipes, sand with different grain sizes (depending on the slot diameter) has to be 
applied. In order to prevent surface water from entering the source, a water-impermeable cover 
layer (e.g., clay) must be installed.

As a compensatory measure, a field downstream of the fenced drainage area should be irrigated 
and animal troughs should be built nearby. Similar measures should be planned for other sensi-
tive areas, in particular the lakefront area of the reservoir Tuctococha.

 » Figure 4.13:  
Schematic drawing of the proposed  

drinking water treatment process with slow 
sand filtration and optional pre-treatment 

by rapid sand filtration.

 98 | TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha



Improvement of the Drinking Water Network 

Our data show a high drinking water demand in Tupicocha currently (e.g., due to permanently 
flushing toilets and further water losses within the distribution system). 

Thus, as soon as major investments are made to improve the supply and, to provide a safe and 
high-quality drinking water, measures for better network maintenance and for minimizing water 
losses are required, in addition to a water saving campaign.

This includes improvement of the hydraulic conditions in the distribution network, as well as 
adequate monitoring and maintenance of the facilities like reservoirs, transport pipes, storage 
tank and network.

On the one hand, this saves the limited raw water resource and minimizes the operational ex-
penses for drinking water treatment. On the other hand, a proper network is necessary to avoid 
secondary contamination of the treated drinking water during transport to the consumers.

Extension of Water Storage Capacity

As a rule of thumb, drinking water tanks should store a volume equivalent to at least an average 
daily demand in order to be able to buffer supply failures (e.g., pipe breaks). The existing water 
tank provides approx. 60 m³ and therefore is rather small for the estimated average demand of 
75 m³/d.

Furthermore, a water tank with only one water chamber does not offer redundancy for cleaning 
or maintenance work. When the water tank is decommissioned, the inflow is limited by the treat-
ment capacity of 7 m³/h. This amount is not sufficient for peak demand. Therefore, the construc-
tion of a second drinking water tank should be foreseen on the long run.

Energy Production

Installing a pump as a turbine in the feed to the drinking water tank might be an option for energy 
production. 

Pilot and Training Plant for Drinking Water Treatment

As a first step for the implementation of the new concept for drinking water treatment, we de-
veloped a training and pilot plant, which is adapted to the framework conditions in the Andean 
highlands in general and to the situation in Tupicocha in particular. 

The pilot plant (Figure 4.14) consists of three tanks connected in series with a volume of approx. 
600, 100 and 1 000 L, respectively. The first tank serves as raw water reservoir. The second 
container is a gravel filter (cylindrical pipe, L = 2 m, DN 200). The outlet of this filter reaches 
the third container (1 000 L), into which an approx. 0.8 m high bed of fine sand is placed.

TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha | 99 



V = 200 L

Q = 0.8 m³/h 

Water tank

Rapid Sand Filter
A= 0.063 m²
h= 1.8 m

Slow Sand Filter
A = 0.3 m²
h= 1.5 m

V = 500 L

Pipe from water tank 
of Tupicocha

Valve
Water meter

Sampling pointP

P

P

P

P
Fi
lte

r b
ac
kw

as
h

The joint construction, together with the community of Tupicocha, was planned for spring/sum-
mer 2020. The pilot plant is an essential part of the training concept in order to explain and 
jointly refine the structure, operation and maintenance and to enable the future operators to carry 
out repair work and minor adjustments themselves. 

Yet our plans had to be changed, due to the global COVID-19 pandemic that also affected Peru 
very seriously. Instead, the pilot plant was built and tested at TZW in Germany.

In addition to the scientific results that we expect from the construction and operation of the 
plant, transferable recommendations will be derived from the activities. These are intended to 
support local decision-makers, especially in highland communities in South America, who are 
striving for the implementation (planning, realization and operation) of an integrated concept for 
drinking water supply. 

4.5.2 Technical Concept for Safe Wastewater Treatment and Reuse
 Stephan Wasielewski, Manuel Krauss, Ralf Minke

We have developed two concepts for safe wastewater treatment, one for small villages as Tupico-
cha and one for small homesteads as its anexos.

Proposal for Wastewater Treatment in Small Villages

Currently, the wastewater collected in the center village of San Andrés de Tupicocha is dischar-
ged into the environment without further treatment. In some cases, the untreated wastewater is 
taken from the receiving water body downstream, especially during the dry season, and used for 
irrigation purposes. 

 » Figure 4.14:  
Schematic drawing of the 

 pilot plant for drinking  
water treatment.

 100 | TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha



 » Figure 4.15:  
Overview of the proposed 
wastewater treatment 
process with a trickling 
filter system followed by 
slow sand filtration.

Therefore, a wastewater treatment system is proposed, which ensures the most energy-saving 
treatment possible by taking advantage of local conditions. In addition, the system must be ro-
bust enough to safely treat occasional slaughterhouse wastewater, arising mainly on weekends. 
By using the natural differences in altitude, the treatment system can be operated mainly by 
gravity. 

For the treatment of the municipal wastewater a trickling filter system with an upstream denitri-
fication is proposed (Figure 4.15). 

TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha | 101 



The wastewater is collected by the existing sewer system and discharged outside the village. The-
re, coarse materials in the wastewater such as sand and gravel are removed by means of a screen 
and a sand trap. Additionally, grease is being removed. The sand can be washed and used, e.g., 
for road construction while the grease needs to be disposed.

The first tank will be used as a mixing and equalizing tank as well as a denitrification tank for the 
decomposition of carbon compounds. Nitrate as well as sludge will be recirculated together with 
the effluent of the trickling filter. Hereby, a significant reduction of COD can be realized which 
results in a smaller load of the subsequent treatment stages. 

The denitrification tank is followed by a sedimentation tank, in which the suspended solids settle 
together with the biological sludge. Depending on the performance of the denitrification stage, 
the settled sludge must be pumped back, e.g., to ensure enough denitrifying bacteria and car-
bon sources (return sludge). In case that too much sludge is in this system, it can be removed 
as excess sludge and treated separately. For example, the excess sludge can be dewatered in a 
drying bed and composted. When composting, it must be ensured that the sludge is mixed with 
structuring materials such as straw to ensure aeration.

The effluent from the sedimentation, which is low in solids, is subsequently treated in a trickling 
filter with the aim of eliminating carbon and nitrogen compounds. In the upper zone of the tri-
ckling filter, which is predominantly populated by heterotrophic bacteria, nitrate is eliminated, 
e.g., in the deeper anoxic zones of the biofilm in the trickling filter. Depending on clogging of the 
trickling filter an occasional backwash is necessary to remove excess biofilm and ensure air flow. 
For this, supernatant from the subsequent sedimentation tank can be pumped to the top of the 
trickling filter. 

Excess biofilm, which is already sheared off in normal operation, settles in the subsequent secon-
dary clarifier and is transported back into the denitrification tank together with the nitrate in the 
recirculation flow. 

The treated and solid-free wastewater is passed through a slow sand filter to remove bacteria. 
If the slow sand filter loses its permeability due to the accumulating biomass, the top layer 
(„Schmutzdecke“) can be removed mechanically.The treated wastewater can be used for irriga-
tion in agriculture. 

We planned a small pilot plant to treat 100 L/h (approx. 1/100 of the size of the final wastewater 
treatment plant). The denitrification and sedimentation tanks as well as the slow sand filter had a 
size of 1 000 L (Intermediate Bulk Container). For the trickling filter, two cylindrical water tanks 
of 1 200 L volume were stacked together. The bottom plate, which holds the trickling material 
(e.g., rocks, structural plastic media or plastic caps), was supported by steel bars. The sand filter 
was to be filled with a 60 cm sand layer.

 102 | TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha



 » Figure 4.16:  
Overview of the proposed 
wastewater treatment  
concept with source  
separation of greywater,  
urine and feces. 

Proposal for Wastewater Treatment in Small Homesteads (Anexos)

Small homesteads, also known as anexos, with only a few inhabitants are too far away to be con-
nected to a central sewage system. Therefore, a separate treatment technology must be chosen 
for them, which is also low-maintenance but robust. For this purpose, we propose a concept that 
relies on source-separated sanitary facilities. The concept is depicted in Figure 4.16.

Greywater arising from the kitchen, washing, and lavatory usually is less polluted. In this concept 
it is collected separately, sand and grease are removed and subsequently treated in a constructed 
wetland. For this purpose, known design values and existing experience with wetlands in the 
Andes region can be used. The effluent of the wetlands can be used for irrigation in agriculture. 
However, since only small numbers of inhabitants are living in the anexos, only a small amount 
of treated wastewater can be expected.

The flows of urine and feces are collected in waterless toilets. Feces are collected together with 
structuring materials such as straw or sawdust and composted. It is relatively easy to partially 
collect the urine in urinals. The long-term operation of these has already been successfully de-
monstrated in Peru.

Urine mainly contains nutrients such as nitrogen and phosphate, which can be used as fertilizer 
in agriculture after appropriate treatment. For treatment, the feces can be composited aerobi-
cally and the urine can be hygienized by storage (6 months) and afterwards used as fertilizer in 
agriculture. 

For a successful implementation of the concept, it is very important to involve the population into 
planning and implementation processes. In addition, training courses and workshops should be 
held to teach sustainable use of water resources and good hygiene practices. 

TRUST Report | Chapter 04 | Upper Lurín Catchment: Rural Highland Community San Andrés de Tupicocha | 103 



4.5.3 Participatory Assessment of Technical Concepts
 Yvonne Zahumensky, Fabienne Minn, Christian D. León  

A fundamental and comprehensive stakeholder analysis was carried out (see section 4.2) to 
prepare a participatory assessment of preliminary draft versions of the two technical concepts 
described above. This participatory assessment served to revise and further adjust the developed 
concepts to local needs and conditions. 

To plan the stakeholders’ inclusion into the assessment of the proposed concepts, the actors have 
been grouped. This enabled the implementation of a previously developed participatory strategy 
for the subsequent participatory formats and stakeholder dialogues. To successfully involve the 
various stakeholders into the participation process, the most relevant actors were organized re-
garding their level of influence and agreement for implementing the new (waste) water concepts. 
This approach was based on a well-established method to structure stakeholder participation in 
international cooperation (GTZ, 2006). First, actors were rated in terms of their expected agree-
ment with the implementation of innovative drinking water and wastewater concepts. Second, 
actors were rated regarding their actual influence, i.e., their power to negatively or positively influ-
ence decisions, regarding the implementation of such concepts. As a result of these evaluations, 
actors were positioned on a grid divided into four quadrants (Figure 4.17). This grid then informed 
the way in which the actors were involved further in the participatory process. 

Actors in quadrant A are key actors that need to be included in the participation process, also ser-
ving as potential partners to build bridges with other stakeholders. Although being less influential, 
actors in quadrant B can serve as important allies for implementing the concepts as well. Actors 
in quadrant C however, have rather lower influence and are expected to disagree. Hesitant actors 
in quadrant D have a higher influence and should be involved in the participation process to en-
sure that they have sufficient opportunity to express their concerns and explain their opposition. 
Considering the doubts, critiques and oppositions of the actors located in quadrants C and D can 
also provide valuable insights and contributions to developing adequate concepts. 